

תרופות הכלולות בסל הבריאות ואינן רשומות בישראל 1.5.2015

שם התכשיר	שם גנרי	התוויה
Acetazolamide ER	Acetazolamide 500mg	For adjunctive treatment of: chronic simple (open-angle) glaucoma, secondary glaucoma, and pre-operatively in acute angle-closure glaucoma where delay of surgery is desired in order to lower intraocular pressure
ADCORTYL	TRIAMCINOLONE	RHEUMATOID ARTHRITIS, OSTEOARTHRITIS, OTHER ARTHRITIC CONDITIONS BY INTRA-ARTICULAR INJECTION. INFLAMMATORY, ALLERGIC AND RHEUMATIC CONDITIONS REQUIRING A GLUCOCORTICOID EFFECT, IN PATIENTS FOR WHOM TREATMENT WITH ORAL CORTICOSTEROID IS NOT FEASIBLE
AKINETON 5MG/ML 5AMP	BIPERIDEN LACTATE	parkinson
ALDURAZYME	Laronidase500 U/ 5ml vial	טיפול אנזימטי חלופי בתסמונת-MPS, כטיפול גישור להשתלת מח עצם
ALFU - KAL XL 10MG/2.5MG/5MG 30TAB	ALFUZOSIN	Bladder neck obstruction Primary - Lower urinary tract symptomsBladder outlet obstruction in women
ANACLOSIL	cloxacillin 500mg	Treatment of infections caused by penicillinase producing staphylococci who are sensitive to the medicine
AVLOCLOR 250MG 20TAB	CHLOROQUINE PHOSPHATE	SYSTEMIC LUPUS ERYTHEMATOSUS
BCG VACCINE SSI	Mycobacterium bovis BCG 10 dose	
BENERVA	THIAMINE (B1)	מחסור בויטמין B1
Benzetacil	Benzathine Benzylpenicillin 1,200,000 U	Treatment of infections due to microorganisms susceptible to low and very prolonged serum levels of penicillin G. Prophylaxis against rheumatic fever and streptococcal infections.
BERIGLOBIN P	IMMUNOGLOBULIN NORMAL HUMAN 160 MG/ML	Substitution in - Primary antibody deficiency syndromes resulting from defective antibody synthesis. - Protracted transitory hypogammaglobulinaemia especially in premature infants .Prophylaxis of hepatitis A- Before exposure- Within 2 weeks after exposure
BERINERT	C - 1 ESTERASE INHIBITOR HUMAN 500 IU	Hereditary angioedema type I and II (HEA) , treatment of acute episodes
BETHANECHOL	BETHANECOL	ACUTE URINARY RETANTION
Betnesol Enema 5mg/100ml	Betamethasone 5 mg/100ml	Treatment of ulcerative colitis
Biltricide	praziquantel 600mg	to treat "fluke" infections caused by parasitic worms
CEENU	LOMUSTINE	HODGKINS DISEASE, NON-HODGKINS DISEASE, SMALL CELL LUNG CANCER, BRAIN TUMORS
CEFOXITIN INJECTION	CEFOXITIN	INFECTIONS
CELLTOP	ETOPOSIDE (VP-16) 50 MG	LEUKEMIA LYMPHOID ACUTE TESTIS PRIM MALIGNANT TUMOR HODGKINS LYMPHOMA NON HODGKINS LYMPHOMA NON SMALL/ SMALL CELL CARCINOMA OF LUNG.
CELONTIN	METHSUXIMIDE	Celontin is indicated for the control of absence (petit mal) seizures that are refractory to other drugs
CHLORAMPHENICOL	CHLORAMPHENICOL	ANTIBIOTICS לפי המופיע בטופס הטרק
CIPROXIN SUSP. 50MG/ML 100ML	CIPROFLOXACIN	BACTERIAL INFECTION
Clomid	Clomifene citrate 50mg	In women : ovulatory failure in patients desiring pregnancy. In men : to improve fertility in : idiopthic oligospermia vavicocele associated oligospermia
COLIRCCUSI	CYCLOPENTOLATE 10ML	RAPID AND SHORT LASTING CYCLOPLEGIA
CYCLOSERINE	CYCLOSERINE 250MG	Treatment of tuberculosis
Cycloviran	ACICLOVIR 3%	Indicated for the treatment of herpes simplex keratitis.
CYNOMEL	Liothyronine Sodium 25 mcg	MILD HYPOTHYROIDISM, MYXEDEMA, CRETINISM, T3 SUPPRESSION TEST
Cystagon	Cysteamine bitartrate 50mg, 150mg	nephropathic cystinosis
DALACIN SYR	CLINDAMYCIN	INFECTIONS CAUSED BY SUSCEPTIBLE ANAEROBIC BACTERIA
DALIRESP	Roflumilast 500 MCG	Maintenance treatment of severe chronic obstructive pulmonary disease (COPD) (FEV1 post-bronchodilator less than 50% predicted) associated with chronic bronchitis in adult patients with a history of frequent exacerbations as add on to bronchodilator treatment.
DANTRIUM	DANTROLENE SOD. 25mg	SEVERE SPASTICITY
DAPSONE	DAPSONE	א. מחלת ברוך דפסן כמנסטרפיה מחוזה טיפול הבחירה או היעילות כמנסטרפיה נפנית ברוב המקרים: Dermatitis herpetiformis, Sub corneal pustular dermatosis ( Sneddon Wilkinson disease), Erythema elevatum diutinum, Linear IgA bullous dermatosis, Chronic bullous dermatosis of childhood, Bullous eruption of systemic lupus, erythematosus ב. מחלת ברוך דפסן מחוזה אופייה טיפולית טובהכמנסטרפיה או בשילוב: IgA pemphigus, Cicatritial pemphigoid- benign mucosal pemphigoid, Brown recluse spider bites, Relapsing polychondritis Pyoderma gangrenosum, Epidermolysis bullosa acquisita, ובעור, Behcet disease לתופעות בריריות ובעור, ג. מחלת בקרדפסן מחוזה אופייה טיפולית אפשרית כמנסטרפיה או בשילוב: Bullous pemphigoid, Generalized granuloma annulare, Cutaneous vasculitis, Pemphigus vulgaris or foliaceus, Granuloma faciale, Sever acne including acne fulminans and hidradenitis suppurativa, Sweet syndrome, Transient, acantholytic dermatosis (Grover's disease), Palmoplantar pustolosis including palmoplantar psoriasis ד. (PCP)PROPHYLAXIS OF PNEUMOCYSTIS CARINII PNEUMONIA ה. Leprosy ו. CHRONIC URTICARIA.
DARAPRIM	PYRIMETHAMINE	TOXOPLASMOSIS
DAUNOXOME	Daunorubicin 50mg	בסיכון גבוה במיוחד ל-ALL לידים עם 1) 2) לידים עם הישנות AML
Defitelio	defibrotide 80mg/ml	Defitelio is indicated for the treatment of severe hepatic veno-occlusive disease (VOD) also known as sinusoidal obstructive syndrome (SOS) in haematopoietic stem-cell transplantation (HSCT) therapy. It is indicated in adults and in adolescents, children and infants over 1 month of age.
DIAMOX SEQUELS 500mg	ACETAZOLAMIDE 500mg	For adjunctivetreatmentof:chronicsimple (open-angle) glaucoma,secondaryglaucoma, and pre-operatively in acute angle-closure glaucomawheredelay of surgery isdesiredin ordertolower intraocularpressure.
DIAMOX SR	ACETAZOLAMIDE 250mg	CERBERAL EDEMACHRONIC OPEN ANGEL GLAUCOMA
Diazepam rectal tube 5mg , 10mg	Diazepam	Anticonvulsant, sedative and muscle relaxant.
DIDANOSINE DELAYED-RELEASE 250MG	DIDANOSINE 250 MG	טיפול HIV במבוגרים
DIDANOSINE DELAYED-RELEASE 400 MG	DIDANOSINE	טיפול HIV במבוגרים
DILANTIN INFA	PHENYTOIN SOD	EPILEPSY
DILUENT FOR INSULIN		ממס לאינסולין
Distamine	PENICILLAMINE 250MG	WILSON DISEASE.
DT VAX CHILD/ DIPHTERIA TETANUS TOXOID CHILD 10 DOSE	DIPHTERIA TOXOID, TETANUS TOXOID	טיפול לדיפטריה טטנוס לתינוקות וילדים עד גיל 5

ENDOXAN 50MG TABS	CYCLOPHOSPHAMIDE 50mg	Nephrotic Syndrome in Children,VASCULITIS, POLYARTERITIS NODOSA,HODGKINS DISEASE, MALIGNANT LYMPHOMAS, MULTIPLE MYELOMA, LEUKEMIAS, MYCOSIS FUNGOIDES, NEUROBLASTOMA,BREAST CANCER, EWING SARCOMA,OSTEOSARCOMA,RHABDOMYOSARCOMA,BRAIN TUMORS, other anti-neoplastic indications
ENTYVIO	vedolizumab 300 mg	<u>Ulcerative Colitis</u> Entyvio is indicated for the treatment of adult patients with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a tumour necrosis factor-alpha (TNFα) antagonist. <u>Crohn's Disease</u> Entyvio is indicated for the treatment of adult patients with moderately to severely active Crohn's disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a tumour necrosis factor-alpha (TNFα) antagonist.
EPANUTIN SYR 30MG/5ML 125ML	PHENYTOIN SOD.	epilepsia
ERWINASE	Crisantaspase (Erwinia L-asparaginase) 10000U	ALL
ETHYMAL	ETHOSUXIMIDE	אפילפסיה
ETHYOL 500MG/VIAL	AMIFOSTINE	to reduce the cumulative renal toxicity associated with repeated administration of cisplatin
EXVIERA	Dasabuvir 250 mg	HEPATITIS C
EYTAZOX	Acatazlamide250mg	CERBERAL EDEMACHRONIC OPEN ANGEL GLAUCOMA
FEBURIC	FEBUXOSTAT 120mg	טיפול בהיפראורטיזמיה כרונית לאחר כשלון ב-ALLOPURINOL או מטופלים שאינם יכולים לקבל טיפול ב-ALLOPURINOL.
FIBROGAMMIN 250	FACTOR XIII 250 UNITS	Congenital or acquired Factor XIII deficiency, or to promote healing of wounds and bone fractures. Congenital deficiency of Factor XIII and resultant haemorrhagic syndroms
FIRDAPSE	amifampridine 10mg	טיפול בתסמונת (Lambert Eaton myasthenic syndrome)LEMS
FLORINEF 0.1MG 100TAB- U.K	FLUDROCORTISONE ACETATE	For partial replacement therapy for primary and secondary adrenocortical insufficiency in Addison's disease and for the treatment of salt-losing adrenogenital syndrome
FLUOXETINE Sol.	fluoxetine 20mg/5ml	Treatment of depression Obsessive-compulsive disorders (OCD) Treatment of binge-eating and vomiting behaviors in bulimia nervosa
FLUPHENAZINE	FLUPHENAZINE	PSYCHOTIC DISORDERS
FLUPHENAZINE	FLUPHENAZINE	PSYCHOTIC DISORDERS
Fungizone	AMPHOTERICIN B 50 mg/vial	To treat serious infections caused by yeasts and certain fungi.
Fuzeon	Enfuvirtide 90 mg / ml	Fuzeon is indicated in combination with other antiretroviral medicinal products for the treatment of HIV-1-infected patients who have received treatment with and failed on regimens containing at least one medicinal product from each of the following antiretroviral classes: protease inhibitors, non-nucleoside reverse-transcriptase inhibitors and nucleoside reverse-transcriptase inhibitors, or who have intolerance to previous antiretroviral regimens (EMA approved wording).
GAMASTAN	IMMUNE GLOBULIN HUMAN	למינעת חצבת בחירום
GAZYVA	Obinutuzumab 25 mg / ml	Гаazyva®, in combination with chlorambucil, is indicated for the treatment of patients with previously untreated chronic lymphocytic leukemia (CLL) (FDA approved wording).
GRISEOFULVIN SUSP	GRISEOFULVIN 125mg/5 ml	ראה רשימת אורגניזמים רגישים ב-29 ג הסרוק.
GUTRON	MIDODRINE HCL 2.5mg	orthostatic hypotension
GUTRON	midodrine hydrochloride 5MG	orthostatic hypotension
Heparin Bichsel	Heparin Sodium 500IU/5ml	To maintain patency of an indwelling intravenous catheter designed for intermittent injection or blood sampling.
Heparin Sodium	IV	Treatment of thrombo-embolic disorders as deep vein thrombosis, acute arterial embolism or thrombosis, thrombophlebitis, pulmonary embolism , fat embolism. Prophylaxis of deep vein thrombosis and thromboembolic events.
HEPARIN SODIUM FLUSHING SOLUTION	HEPARIN 100U/ML	Intended to maintain potency of indwelling I.V. catheter designed for intermittent injection therapy of blood sampling. May be used following initial placement of the device in the vein, an injection of a medication or after withdrawal of blood for laboratory analysis
HEXATRION 2% AMP 2ML	TRIAMCINOLONE HEXACETONIDE	לילידים עם JRA למתן לתוך רקמות רכות או intra-articular
HIPREX	METHENAMINE HIPPURATE	טיפול בזיהומים בדרכי השתן.
HYDRALAZINE 10MG 100TAB	HYDRALAZINE	MODERATE TO SEVERE HYPERTENSION
Hydrapres	50mg Hydralazine HCl	MODERATE TO SEVERE HYPERTENTION
HYDROCORTISONE 5MG 50TAB	HYDROCORTISONE	ANTI INFLAMMATORY
ICLUSIG 15, ICLUSIG 30	Ponatinib 15mg, Ponatinib 45mg	Ponatinib is indicated for treatment of adults with chronic, accelerated, or blast phase chronic myeloid leukemia (CML) or Philadelphia chromosome positive acute lymphoblastic leukemia(Ph+ ALL) who are resistant or intolerant to prior tyrosine kinase inhibitor (TKI) therapy
IFO-CELL 2G	IFOSFAMIDE	ALKYLATING AGENT FOR THE TREATMENT OF MALIGNANCIES
IMIPRAMINE 25MG 28TAB	IMIPRAMINE HCL	לטיפול בדיכאון
Imnovid	pomalidomide 1mg, 2mg, 3mg, 4mg	טיפול במאלומה נדירה - טו טיפול מתקדם
Impavido 10mg, Impavido 50mg	MILTEFOSINE 10mg, MILTEFOSINE 50mg	טיפול בלייזשמיניהוטרילית טיפול בלייזשמיניהוטריליתבחושיםמיצוטיפוליסקודמים
Increlex	Mecasermin	INCRELEX (mecasermin [rDNA origin] injection) is indicated for the long-term treatment of growth failure in children with severe primary IGF-1 deficiency (Primary IGFD) or with growth hormone (GH) gene deletion who have developed neutralizing antibodies to GH. Severe Primary IGFD is defined by: - height standard deviation score lower or equal to -3.0 and - basal IGF-1 standard deviation score lower or equal to -3.0 and - basal IGF-1 levels below the 2.5th percentile for age and gender and - normal or elevated growth hormone (GH). Severe Primary IGFD includes patients with mutations in the GH receptor (GHR) post-GHR signaling pathway, and IGF-1 gene defects they are not GH deficient and therefore they cannot be expected to respond adequately to exogenous GH treatment. INCRELEX is not intended for use in subjects with secondary forms of IGF-1 deficiency, such as GH deficiency, malnutrition, hypothyroidism, or chronic treatment with pharmacologic doses of anti-inflammatory steroids. Thyroid and nutritional deficiencies should be corrected before initiating INCRELEX treatment. INCRELEX is not a substitute for GH treatment.
ISO LACER S.L 5 MG	ISOSORBIDE DINITRATE	ANGINA PECTORIS, CHF
ISOKET RETARD 40 MG	ISOSORBIDE DINITRATE	לטיפול ומניעה באנגינה פקטוריס

ISOPRENALINE INJ	ISOPRENALINE 0.2MG/1ML	• For mild or transient episodes of heart block that do not require electric shock or pacemaker therapy. • For serious episodes of heart block and Adams-Stokes attacks (except when caused by ventricular tachycardia or fibrillation). • For use in cardiac arrest until electric shock or pacemaker therapy, the treatments of choice, is available. • For bronchospasm occurring during anesthesia. • As an adjunct to fluid and electrolyte replacement therapy and the use of other drugs and procedures in the treatment of hypovolemic and septic shock, low cardiac output (hypoperfusion) states, congestive heart failure, and cardiogenic shock.
ISOSORBIDE DINITRATE S.L 2.5 MG	ISOSORBIDE DINITRATE	Immediate relief of angina pectoris attacks, treatment of CHF
ISOZID 50	ISONIAZID 50 MG	Antibacterial.Treatment of tuberculosis.
ISTODAX	Romidepsin 10mg	• טיפול בלימפומה מסוג (Cutaneous T cell lymphoma) CTCL • טיפול בלימפומה מסוג (Peripheral T cell lymphoma) PTCL
Kalydeco	Ivacaftor 150mg	Kalydeco is indicated for the treatment of cystic fibrosis (CF) in patients age 6 years and older who have one of the following gating (class III) mutations in the <i>CFTR</i> gene: G551D, G1244E, G1349D, G179R, G551S, S1251N, S1255P, S549N, Of S549R
KENALOG INJ. 40MG	TRIAMCINOLONE	טיפול בבצקת הרישתית אוגורית(ת)unresectable)טיפולבלנומהמתקדמתלאנתיחה:
KEYTRUDA	Pembrolizumab 50mg/vial	
L- CITRULLINE	L- CITRULLINE	metabolic disorders Treatment of
LARGACTIL	CHLORPROMAZINE	כפי שמצויין בטופס
LEMTRADA VIAL	Alemtuzumab 12 mg/ml	טיפול בטרשת נפוצה כקו טיפול מתקדם (שלישי והלאה) בחולים עם מחלה סוערת
LIBRAX 30TAB	Chlordiazepoxide 5.0 mg and Clidinium bromide 2.5 mg	Processing Symptomatic severe anxiety and / or disabling accompaniment of functional digestive disorders with spastic component.
L-ISOLEUCINE	ISOLEUCINE	Maple Syrup Urine Disease (MSUD), Mitochondrial Acetoacetyl-CoA Thiolase Deficiency ,Propionic or Methylmalonic Acidemia
LONITEN 5MG	MINOXIDIL	SEVERE HYPERTENSION
LORENZO'S OIL	LORENZO'S OIL	Adrenoleukodystrophy(ALD) in children & adults
L-TYROSINE	L-TYROSINE	FOR USE AS A SUPPLEMENT IN THE DIETARY MANAGEMENT OF PHENYLKETONURIA OR OTHER CONDITIONS WHERE ADDITIONAL L- TYROSINE IS REQUIRED
L-VALINE	L-VALINE	לטיפול בסידרומים מטבוליים
LYSODREN 500MG	MITOTANE	ADRENOCORTICAL ADENOCARCINOMA
MACRODANTIN 100MG 30CAP	NITROFURANTION	URINARY TRACT INFECTIONS
Madopar 250mg Cap, Madopar 125mg Cap	, (levodopa 200mg, benserazide 50mg), (levodopa 100mg, benserazide 25mg)	For the relief of symptoms associated with Parkinson's disease.
MAGNESIUM SULPHATE 50%	MAGNESIUM SULPHATE	Pre-eclampsia, eclampsia
MANIDON	verapamil 5 mg /2ml	For the treatment of supraventricular tachyarrhythmias, including: Rapid conversion to sinus rhythm of paroxysmal supraventricular tachycardias, including those associated with accessory bypass tracts (Wolff-Parkinson-White and Lown-Ganong-Levine syndromes). When clinically advisable, appropriate vagal maneuvers (e.g. Valsalva maneuver) should be attempted prior to Icacor administration. Temporary control of rapid ventricular rate in atrial flutter or atrial fibrillation, except when the atrial flutter and/or atrial fibrillation are associated with accessory bypass tracts. For the management of acute hypertensive crises.
MEGACE 160mg	MEGESTROL ACETATE	1) TREATMENT OF ANOREXIA OR WEIGHT LOSS SECONDARY TO CANCER OR AIDS 2) BREAST CARCINOMA 3) ENDOMETRIAL CARCINOMA4) OVARIAN CANCER
MEGESTROL ACETATE ORAL SUSP	MEGESTROL ACETATE	TREATMENT OF ANOREXIA OR WEIGHT LOSS SECONDARY TO CANCER OR AIDS.BREAST OR ENDOMETRIAL
METHAZOLAMIDE 25MG 100TAB	METHAZOLAMIDE	CARCINOMASOVIARIAN CANCER
METHAZOLAMIDE 50MG	METHAZOLAMIDE	GLAUCOMA
METHIMAZOLE	METHIMAZOLE	GLAUCOMA
METHYLDOPA 250MG	METHYLDOPA	לטיפול בהיפרתירואידיזם
MILTEX SOL	MILTEFOSINE	MODERATE TO SEVERE HYPERTENSION
Modigraf	tacrolimus monohydrate 0.2 mg	Treatment of cutaneous metastases of breast cancer and their relapse in absence of visceral localization and/or in association with necessary systemic treatment
MONONINE 1000	COAGULATION FACTOR IX (HUMAN) 1000 IU/VIAL	Prophylaxis of transplant rejection in liver kidney or heart allograft recipients.Treatment of allograft rejection resistant to treatment with other immunosuppressive medicinal products
MSUD AID III		For the prevention and control of bleeding in Factor IX deficiency, also known as Hemophilia B or christmas disease
Mucomyst Amp 10ml	20% Acetylcysteine	Metabolic disorder
MYAMBUTOL	ETHANBUTOL	Mucolytic. Abnormal, viscid or inspissated mucous secretions in acute or chronic respiratory disease.
MYOCHOLINE	BETHANECOL 25 mg HCL	Tuberculosis including Inactive tuberculosis
NARDIL 15MG 60CAP	PHENELZINE	BACTERIAL INFECTIONS
NATULAN	PROCARBAZINE	ACUTE URINARY RETENTION
NIMOTOP	NIMODIPINE	ANTIDEPRESSANT
Nitrazepam	Nitrazepam 5mg	HODGKIN'S DISEASE, NON-HODGKIN'S LYMPHOMA TUMORS
NIZORAL	KETOCONAZOLE 200 MG	SUBARACHNOID HEMORRHAGE OF ANEURYSMAL ORIGIN
NOLVADEX D	TAMOXIFEN CITRATE 20 mg	Insomnia of various etiology.
NORFLEX 60MG/2ML 5AMP	ORPHENADRINE CITRATE	זיהום סיסטמי מסן חיים
NOVERIL	DIBENZEPIN HCL	For the palliative treatment of breast cancer generally in post menopausal women, either alone or in combination with other modalities.
NOVO-MEXILETINE	MEXILETINE	MUSCLE TENSION
Olestyr	CHOLESTYRAMINE	depression
ONCASPAR 3750MG VIAL	PEGASPARGASE	ANTIARRYTHMIC
ONE-ALPHA Drops	alfacalcidol 0.002mg/1mL	hypercholesteolemia, chron's dis
OPDIVO 40MG VIAL, OPDIVO 100MG VIAL	Nivolumab 10mg/ml	Patients with acute lymphoblastic leukemia who require L-Asparaginase in their regimen, but have developed hypersensitivity to the native forms of L-Asparaginase.
OTEZLA starter pack 10mg, 20mg, 30mg TAB, OTEZLA 30mg TAB	APREMILAST 10mg, 20mg, 30mg	Renal bone disease. Hypoparathyroidism. Rickets and osteomalacia. Osteoporosis. Primary and tertiary hyperparathyroidism. Neonatal hypocalcemia
PACLITAXEL INJECTION 30MG 10AM	PACLITAXEL	טיפולבלנומהמתקדמתלא נתיחהאו (unresectable) גרורתית. טיפולבלנומהמתקדמתלא נתיחהאו (unresectable) גרורתית. טיפול בשילוב עם קרינה ל-ADVANCED NSCLC
PARLODEL 10MG 30CAP	BROMOCRIPTINE	GALACTORRHEA, AMENORRHEA, FEMALE AND MAIL INFERTILITY, ACROMEGALY, PITUITARY PROLACTINOMA, PARKINSON DISEASE
PARLODEL 2.5MG 30TAB	BROMOCRIPTINE	GALACTORRHEA, AMENORRHEA, FEMALE AND MAIL INFERTILITY, ACROMEGALY, PITUITARY PROLACTINOMA, PARKINSON DISEASE
PENICILLAMINE	PENICILLAMINE	WILSON DISEASE
PENTAM	PENTAMIDINE ISETHIONATE	PNEUMOCYSTIN CARINI IN HIV PATIENTS LEISHMANIASIS, TRYPANOSOMIASIS
PHEBURANE	granules contains 483 mg of sodium phenylbutyrate, of gram 1	As adjunctive therapy in chronic management of LCD
PHENERGAN 2.5% I.M/L.V 5AMP	PROMETHAZINE HCL	AS WRITEN

